SAILPLANE

Jun..ih

TWO-PIECE WING

. &

O Order N°: 02055TPW
N ]
% 1100mm Radio system you'll need :
S
g ailerons - 2 servos €
| | elevator o
8— 1485 mm rudder O
) == ’L\l)
(g) 24dm?> MH 30mod. o
E 18,8-259/dm2 g
— Q
S =
c 0,45 - 0,6 kg ;
v 2
Manufactured by : =

05 HABROVKA 100 - CZECH REPUBLIC




Cz
Polozka |Nazev dilu Material, rozmér Volné / ks|Balicek/ ks|Nahradni Dily
montazni navod 1 -
1A trup gondola laminat 1 - 02055-1
1b nosnik ocasnich ploch  |laminét 1 - 02056-1B
1-2 drzak serv preklizka. 4 mm - 1 020STSG-1-2
1-3 drzék bowdenu preklizka 3 x 10 x 47 mm - 1
14 vle¢ny hacek ocel @2, podlozka, matice - 14242 ]05024.1
15 zesileni trupu preklizka 3 x 12 x 40 mm - 1 05024.1-1
2 kiidlo balsa konstrukéni 2 - 02055TPW -2ARF
2-1  |kfidélko balsa 2 - 02055TPW-2ARC
24 spojka kidla ocel @5 x 180 mm - 1 02055TPW-24
2-21  [aretaéni kolik laminat @3 x 50 mm - 2 6B121828
2-25  |aretadni kolik laminat @2 x 22 mm - 1 6B121827
2-2 uchyceni kfidla $roub nylon M 4 x 20 mm - 2 1310
2-3 uchycen/ kfidla matice AL M 4 - 2 1022 AL
2-31  [podlozka matice preklizka. 3 x 20 x 35 mm - 1 020NM02
2-4 drzdk serva polyuretan 9mm - 4 5025
2-41 krytka serva ABS folie - 2 50191
2-5 tahlo kfidélka drat @ 1,7, M2 - 2 166240
2-7 koncovka tahla (vidlicka) | plast L=17 ¢ep @1imm - 2 2101
2-8 paka kfidélka sklotextit 1 mm - 2 50551
3 VOP balsa 1 - 02055-3ARF, 02055-3ARC
35 tahlo vyskovky bowden @2 L=630 mm 1 -
SET2108
ocel 0,8 L= 720 mm 1 -
3-6 spojka tahla mosaz, M2- @1/@3 1 2014 BR
3-7 koncovka tahla (vidlicka) | plast L=17 ¢ep @1imm - 1 2101
3-8 paka VOP sklotextit 1 mm - 1 5056
4 SOP balsa 1 - 02055-4ARF, 02055-4ARC
4A pylon SOP + VOP preklizka 4 mm 1 - 02055-4A
4-5 tahlo smérovky bowden @2 L=630 mm 1 -
SET2108
ocel 30,8 L= 720 mm 1 -
4-6 spojka tahla mosaz, M2- @1/@3 1 2014 BR
4-7 koncovka tahla (vidiicka) |plast L=17 ¢ep @1mm - 1 2101
4-8 paka VOP sklotextit 1 mm - 1 5056
6 kabina laminat 1 - 02055-6
6-1 uchyceni kabiny vrut 32,9 x 6,5 mm - 1 202965
7 obtisky Sada 1 - 02055-7
11 zavés kormidla 25x20 - 1 3DK12402
DOPORUCENE _PRISLUSENSTVI
Kusl Obj.C.www.topmodelcz.com
vysilac 4 kanal
pfijimac 5 kanal
servo Dymond D60 2 pro kridélka a klapky 020D1816
HS-65HB 2 pro vyskovku a smérovku 1HI3177

Pfed prvnim startem zkontrolujte jestli nejsou dily modelu zkroucené.
Naprava je mozna pomoci horkovzdusné pistole.
Dale zkontrolujte polohu tézisté, smysl a velikost vychylek kormidel.




GB - USA Parts list
Part # |Part name Material, dimensions Loose | In bag [Spare part
building instruction 1 -
1A |fuselage front part fibreglass 1 - 02055-1
1B |fuselage tube fibreglass 1 - 02056-1B
1-2 |servo tray plywood 4 mm - 1 020STSG-1-2
1-3  |link support plywood 3 x 10 x 47 mm - 1
1-4  |tow hook steel @2 mm,washer,nut - 1+2+2 |05024.1
1-5 |tow hook support plywood 3 x 12 x 40 mm - 1 05024.1-1
2 |wing balsa assembly 2 - 02055TPW-2ARF
2-1 |aileron balsa 2 - |02055TPW-2ARC
24 |wing joiner steel @5 x 180 mm - 1 02055TPW-24
2-21 |wing fixing screw screw M 4 x 20 mm - 2 1310
2-25 |centering pin fibreglass @3 x 50 mm - 2 6BI21828
2-2  |centering pin fibreglass @2 x 22 mm - 1 6BI21827
2-3  |nut Al M4 - 2 1022 AL
2-31 |nut mount plywood 3 x 20 x 35 mm - 1 020NM02
2-4 |servo mount polyurethan 9mm - 4 5025
2-41 |wing servo cover ABS plastic - 2 50191
2-5 |aileron-flap pushrod |piano wire @ 1,7 M2 - 2 166240
2-7 |clevis Micro plastic L=17, pin @1mm - 2 2101
2-8 |aileron horn fibreglass plate 1 mm - 2 50551
3 horizontal stabilazer |balsa 1 - 02055-3ARF, 02055-3ARC
3-5 |link bowden @2 mm L=790mm, 1 ) SET2108
piano wire 30,8 mm L= 870mm 1
3-6 |threaded coupler brass, M2- @1/@3 - 1 2014 BR
3-7 |clevis Micro piano wire @ 1,7 M2 - 1 2101
3-8 |horn fibreglass plate 1 mm - 1 5056
4  |vertical tail balsa 1 - 02055-4ARF, 02055-4ARC
4A  |vertical tail mount plywood 4 mm - 1 02055-4A
4-5 |vertical tail link b-owden.(DZ mm L=790mm, 1 i SET2108
piano wire 30,8 mm L= 870mm 1
4-6 |threaded coupler brass, M2- @1/@3 - 1 2014 BR
4-7 |clevis Micro piano wire @ 1,7 M2 - 1 2101
4-8 |horn fibreglass plate 1 mm - 1 5056
6 |canopy fibreglass 1 - 02055-6
6-1 |canopy fixing screw @2,9x6,5 mm - 1 202965
7  |stickers sets 1 - 02055-7
11  |pinned hinge 25x20 - 1 3DK12402
RECOMMENDED _EQUIPMENT
Pieces Item No.www.topmodelcz.com
transmitter 4 channel
reciever 5 channel
servo Dymond D60 2 for ailerons 020D1816
HS-65HB 2 for elevator & rudder 1HI3177
ATTENTION!

This modelconstruction kit is not a toy and is not suitable for childern under the age of 14.
Incorrect use of this model could cause material damage or personal injury. You are fully

responsible for your

actions when you use this model.

Fly at a safe distance from cccupied zones. Before switching on the radio, be sure, that no

one else is using the

same frequency as you !

Before first take-off check up please the center of gravity, the sense and size of the control
surface angle and if model aeroplane parts aren "t crocked. The reparation is possible

through the use of h

ot-air dryer.




o

e @\N 75-80mim

N

L—

© o= [P

Swish

© TOPMODEL CZ Manufactured by TOPMODEL CZ s.r.0. 679 05 HABRUVKA 100 - Better made in the Czech Republic
www.topmodelcz.com e-mail: info@topmodelcz.cz

© TOPMODEL CZ Vykres neni v méritku - Not scale !!!

—



Swish

neni-li uvedena jinak, vSechny miry jsou v milimetrech !
UNLESS STATED, ALL DIMENSIONS ARE IN MILIMETRES !

[\
Oracover ®
Oracover ® @
SPODNT STRANA
BOTTOM
Oracover ®
_

spodni + horni strana
bottom + top

HORNI STRANA paska 1
t 1

e —. Sk
step 1

krok 2: (Al paska 2

tape 2

®

1/2

1-21

leva i prava polovina
left & right side

Manufactured by:
www.topmodelcz.com
NORME D € e e-mail:info@topmodelcz.cz

679 05 HABRUVKA 100 - CZECH REPUBLIC



Swish

Pro serva kridélek
For ailerons servo
\\ E‘ ~250mm N
- \ ‘% \QQT)
d d \ ;
(N = : '
)
(@ spoDNI STRANA “//
BOTTOM

. —

©) SPODNI STRANA
BOTTOM /=

©)

N0 o
U1 pro 2-8 ﬁ
for 2-8

Manufactured by:

—ol=XVonEl

@é www.topmodelcz.com
@ e-mail:info@topmodelcz.cz

679 05 HABRUVKA 100 - CZECH REPUBLIC



Swish

’, kontaktnf lepidlo {Chemopren)
Contact adhesive (UHU Por)
d 2-41
o
R

Manufactured b '

www.topmodelcz.com
ohbE Ce- e-mail:info@topmodelcz.cz
679 05 HABRUVKA 100 - CZECH REPUBLIC



Swish

pro 4A
13‘\ for 4A

-

M
| L

“31 cf4A ~51 . -

]

<
]

/A

dle 4A

G

Oracover ®
pro 11

§ /—spodm' + hornf strana
N bottom + top
Oracover ®

®

80w |

—

Manufactured by: U

www.topmodelcz.com
DRMEONE - @é e-mail:info@topmodelcz.cz
679 05 HABRUVKA 100 - CZECH REPUBLIC




Swish

SPODNI STRANA
BOTTOM

®

4A\

R
SPODNI STRANA
//BOHOM O ?V»

P

HORNI STRANA

TOP
®

Manufactured by:

O RMONE!

679 05 HABRUVKA 100 - CZE

=

CH REPUBLIC

www.topmodelcz.com
e-mail:info@topmodelcz.cz



Swish

1

ZDRSNIT

ROUGHEN\

[IB

"
-

I X

ZDRSNIT

ROUGHEN\
=X

™

. )T =)

— ‘ : www.topmodelcz.com
ClPdobEs G&s e-mail:info@topmodelcz.cz
679 05 HABRUVKA 100 - CZECH REPUBLIC



SPODNI STRANA

TTOM 6

! of battery !

dle aku ! /..157 7

2x &3 pro 2-21

for 21

Manufactured by: www.topmodelcz.com

of2vioDEl., & e-mail:info@topmodelcz.cz
679 05 HABRUVKA 1

00 - CZECH REPUBLIC



Swish

@4 pro 2-3
for 2-3 ﬁ
oS
x‘ 2
1A ) ] . I
I X=X"1
@6,3 pro 2-3 .
for2-3 ¥ Y

smeérovka 7vyékovka

rudder\

— e

elevator

=

Iy

: www.topmodelcz.com
FOPLQIDELS @é e-mail:info@topmodelcz.cz
679 05 HABRUVKA 100 - CZECH REPUBLIC



Swish

@21
pro 4-8 - leva strana
- left
pro 3-8 - prava strana
- right
7&
o
£
KJV SPODNI STRANA 4-5 -leva
SPODNI STRANA BOTTOM ©
BOTTOM © / -
/ ;
%
SPODNI STRANA
BOTTOM
—£

smerovka vyskovka
rudder\ 7elevator

lﬁ,/‘l -3
f 2x 32,2 pro 3-8 —~———_]
for 3-8

Manufactured by: A www.topmodelcz.com
o oDdl. &, e-mail:info@topmodelcz.cz
679 05 HABRU

VKA 100 - CZECH REPUBLIC



: www.topmodelcz.com
eRRIbElL. G @ e-mail:info@topmodelcz.cz

679 05 HABRUVKA 100 - CZECH REPUBLIC




Swish

EXPO 30%

«= (E-»
J— | 4 | B / \ 30mm EXPO 30%

D
30mm

Manufactured by: www.topmodelcz.com

OBRMGME I @é e-mail:info@topmodelcz.cz
679 05 HABRUVKA 100 - CZECH REPUBLIC




